



**Test Report**

Number: SZHH01155953

Applicant: CSP INC  
8248 W. ORANGE DR GLENDALE, AZ 85303 USA  
Attn: WENDY

Date: May 24, 2017

Sample Description:

One (1) submitted sample said to be :  
Item Name : Lip Gloss.  
Item No. : 3-609.  
Labelled Age Group : Not specified.  
Applicant Specified Age : Over 3 years.  
Grading for Testing :  
Packaging Provided by Applicant : No.  
Additional Material and Wet Paint Provided : No.  
Buyer : Kids' Korner.  
Date Sample Received : May 18, 2017.



\*\*\*\*\*

Tests conducted:

As requested by the applicant, refer to attached page(s) for details.

\*\*\*\*\*

To be continued

Authorized by:  
For Intertek Testing Services  
Shenzhen Ltd.

Ben N.L. Lin  
General Manager



**Intertek Testing Services Shenzhen Ltd.- Hardlines**

深圳天祥质量技术服务有限公司-轻工产品事业部

301A, 302B, 6/F. 7/F Shekou Technology Main Bldg. and Room 1E of Nanshan Building,

Nanhai Ave., Nanshan District, Shenzhen, China

深圳市南山区南海大道科技大厦 301A、302B、六层、七层、南山大厦 1楼 1E 房

Tel: (86-755) 2602 0111 Fax: (86-755) 2683 7118/9 Postcode: 518067

www.intertek.com www.intertek.com.cn China Toll-Free: 400 886 9926

Attention is drawn to the terms and conditions printed overleaf.



**Test Report**

Number: SZHH01155953

Conclusion:

Tested Sample  
Tested component of  
submitted sample

Standard  
U.S. Consumer Product Safety Improvement Act 2008  
Title I, Section 101 for Total Lead content in Non-surface  
coating materials (substrate)

Result  
Pass

\*\*\*\*\*

Authorized by:  
For Intertek Testing Services  
Shenzhen Ltd.

Ben N.L. Lin  
General Manager





**Test Report**

Number: SZHH01155953

Tests Conducted

1 Total Lead (Pb) Content in Non-Surface Coating Materials (Substrate)

As per Standard Operating Procedures for Determining total Lead (Pb) in children's products, test methods CPSC-CH-E1002-08.3 and/or CPSC-CH-E1001-08.3 were used and total Lead content was determined by Inductively Coupled Argon Plasma Spectrometry.

Element	Result (ppm)	Reporting Limit (ppm)	Limit (ppm)
	Tested Component		
	(1)		
Lead (Pb)	28	10	100

Element	Result (ppm) $\theta$	Reporting Limit (ppm)	Limit (ppm)
	Tested Component		
	(2)to(7)		
Lead (Pb)	ND	10	100

ppm = parts per million = mg/kg  
ND = Not detected  
 $\theta$  = Single result for each test component/group

Tested components:

- (1) Grey plastic excluding coating (cap of all styles).
- (2) Transparent plastic (bottle of all styles).
- (3) Semi-transparent plastic (tip of all styles).
- (4) White plastic (wand of all styles).
- (5) Transparent blue liquid with multicolor glitter insert (lip gloss of blue style).
- (6) Transparent pink liquid with multicolor glitter insert (lip gloss of pink style).
- (7) Transparent purple liquid with multicolor glitter insert (lip gloss of purple style).

\*\*\*\*\*

End of report

*This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a recommendation for any particular course of action. Intertek does not accept a duty of care or any other responsibility to any person other than the Client in respect of this report and only accepts liability to the Client insofar as is expressly contained in the terms and conditions governing Intertek's provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this report save as provided for in those terms and conditions. We have aimed to conduct the review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute or otherwise, except in the event of our gross negligence or wilful misconduct. This report shall not be reproduced unless with prior written approval from Intertek Testing Services Shenzhen Ltd.*

